
ENG

INSTALLATION INSTRUCTIONS / РУКОВОДСТВО ПОЛЬЗОВАТЕЛЯ

LCD, LED, PLASMA WALL MOUNT 

КРОНШТЕЙН ДЛЯ КРЕПЛЕНИЯ 
LCD, LED И ПЛАЗМЕННЫХ ПАНЕЛЕЙ

WRB 313



ENG

2

Please read this instruction before beginning the installation. Check 

package contents against the Supplied Parts List in the next page to 

assure that all components were received undamaged. Do not use 

damaged or defective parts.

Warning

Maximum allowed weight of the display is 30 kg.

Maximum allowed screen size is 65”/165 cm.

Please call a qualified installation contractor for help:

� If you don't understand these directions or have any doubts about the safety 

of the installation.

� If you are uncertain about the nature of your wall.

Do not use this product for any purpose or in any configuration not explicitly 

specified in this instruction. We hereby disclaims any and all liability for injury 

or damage arising from incorrect assembly, incorrect mounting or incorrect 

use of this product.

CAUTION! This TV mount must be securely attached to the vertical wall. If the 

mount is not properly installed it may fall, resulting in possible injury and/or 

damage.   

Required Tools:

Screwdriver, Electric or Portable Drill, Wrench or Socket Set, 4 mm Drill Bit 

and Stud Finder for Drywall Installation, 8 mm Masonry Bit for Concrete 

Installation.

Note: The mounting components and hardware supplied in this package are

not designed for installations to walls with steel studs or to cinder block walls.

If the hardware you need for your installation is not included, please consult

your local hardware store for proper mounting hardware for the application.



ENG

3

Supplied Parts List

     (A) Wall Plate (x1)        (B) Monitor Bracket (x2)                 (C) Cross Rail (x2)

(D) Wall Plate Cover (x1)     (E) Plastic Cover (x4)      (F) Wire Route 1 (x1)      (G) Wire Route 2 (x2)

(H) M4 x 12 Bolt (x4)          (I) M5 x 12 Bolt (x4)             (J) M6 x 12 Bolt (x4)       (K) M8 x 16 Bolt (x4)

 (L) M4 Lock (M) M5 Lock (N) M6 Lock (O) M8 Lock 

 Washer (x4) Washer (x4) Washer (x4) Washer (x4) 

 (P) M4/M5 (Q) M6/M8 (R) Concrete  (S) M6x70 Lag 

 Washer (x4) Washer (x8) Anchor (x4) Bolt (x4)

 (T) Allen Key (x1)                 (U) Bubble Level (x1)



ENG

4

STEP 1
Mounting the monitor brackets to a TV

First of all, make sure the diameter of the bolt (H, I, J, K) your TV requires. Once 

you have determined the correct diameter, please see the relative diagram as 

below. You will thread the bolt into the TV using the correct lock washer (L, M, 

N, O) and washer (P, Q). Please make sure the monitor brackets (B) are verti�

cally centered and level with each other.

B

H

P
L

B

J

Q
N

B

I

P
M

K

Q
O

B

M4 Diameter 

Bolt

M5 Diameter 

Bolt

M6 Diameter

Bolt

M8 Diameter

Bolt

Diagram 1



ENG

C

B

E

Diagram 2

Diagram 3

Diagram 4

Install the cross rails to monitor brackets

a) Insert the cross rails (C) to monitor brackets (B) as shown below.

b) Fasten four screws as shown below to fix the cross rails (C) on the monitor 

brackets (B).

c) Install four pieces plastic covers (E) into each end of cross rails (C).

5

STEP 2



ENG

Mounting the wall plate to the wall (concrete/brick)

Place the wall plate (A) against the wall in the desired location and level it using 

the bubble level (U) provided. While another person holds the wall plate (A) in 

place, mark four locations for securing the mount to the wall. Set the wall plate 

aside and make sure these holes are level. Predrill these holes with an 8 mm 

masonry bit. Insert a concrete anchor (R) into each hole so that it is flush with 

the concrete surface. If the concrete wall is covered by a layer of plaster or 

drywall, the concrete anchor must pass completely through the layer to rest 

flush with the concrete surface. Place the wall plate (A) against the wall over 

the drilled holes and attach it using the M6x70 lag bolts (S) and M6/M8 wash�

ers (Q) provided as shown in diagram.

Mounting the wall plate to the wall (drywall/wood)

Use a high quality stud finder to locate a stud where you wish to install your 

mount. It is a good idea to verify where the stud is located with an awl or thin 

nail. Place the wall plate (A) against the wall over the marked stud. Level it 

using the bubble level (U) provided. While another person holds the wall plate 

(A) in place, mark four locations for securing the mount to the wall. Set the wall 

plate aside and drill four holes at the desired height using a 4 mm drill bit. Place 

the wall plate (A) back against the wall and attach it using the M6x70 lag bolts 

(S) and M6/M8 washers (Q) provided.

6

STEP 3A

STEP 3B

60mm
70mm

8mm

A

S Q
R

Diagram 5

A

S Q

70mm

4mm

Diagram 6



ENG

7

Diagram 8

Diagram 7 Diagram 9

A

D

Diagram 10

Attach a TV to the wall plate

a) Remove the lower round nut from the cross rail (C) as shown in diagram 7.

b) Attach upper round nut to the slot of tilting head (see diagram 8).

c) Adjust the level of TV and then fasten the lower round nut as shown in dia�

gram 9.

Install the wall plate cover on the wall plate

STEP 4

STEP 5



ENG

8

Install the wire routes and manage the wires

Adjust the tilting angle by pulling a TV down

Clamp to fix a TV on flat angle.

Operation and Adjustment

Swivel and tilt adjustments can be made simply by moving your display to the 

desired position.

Periodically clean your mount with a dry cloth. Inspect all screws and hardware 

at regular intervals to ensure that no connections have become loose over 

time. Retighten as needed. 

STEP 6

STEP 7

Diagram 11

G F

Diagram 12



ENG

9

WARRANTY

Wader is liable for unit quality and functions and guarantees that the 

unit is free from production defects for the period of 3 years after 

sales date. In case any defects will occur during warranty period, 

Wader will replace the unit free of charge under below terms and con�

ditions.

WARRANTY TERMS

1. Defected unit has to be returned to the sales point, where it was 

bought. Transportation fees, which can occur to return the unit back 

to sales point, are on buyer's account.

2. Any claims under warranty can be made only upon purchase receipt 

presentation.

3. Warranty is not valid in case of:

 the unit was assembled not in accordance with installation 

instructions; 

 repair or modification was done by companies, without Wader 

authorization;

 defect appeared due to fire, flood, lightning, deforming cleaning, 

extremely high temperature, solvent, acids, wrong use or careless 

terms;

 the products have been lost, damaged by misuse, abuse or acci�

dent.

Wader shall not be responsible or liable for injuries or property dam�

age, direct, indirect or consequential, which may arise from the inability 

to use this product safety properly, and in the manner for which it has 

been designed and manufactured. 

Product can be used within 10 years at least.





РУС

11

Перед началом установки внимательно ознакомьтесь с инструкци�

ей. Проверьте содержимое упаковки в соответствии со списком 

деталей и убедитесь, что детали не повреждены. Не используйте 

по вреж денные детали.  

Внимание! Максимально допустимый вес дисплея – 30 кг.

Максимально допустимый размер диагонали дисплея – 65”/165 см.

Пожалуйста, проконсультируйтесь с квалифицированным специали�

стом:

� в случае если информация по установке Вам непонятна или у Вас есть 

сомнения относительно безопасности закрепления;

� в случае если Вы не уверены относительно конструкции стены, на кото�

рую Вы планируете установить кронштейн.

Запрещается использовать данное устройство в других целях, кроме опи�

санных в данном руководстве. Производитель не несет ответственности за 

ущерб или травмы, произошедшие в результате неправильного закрепле�

ния, неправильной сборки или некорректного использования.

Внимание! Кронштейн должен быть прочно закреплен на вертикальной 

стене. Если кронштейн закреплен не должным образом,  это может приве�

сти к травмам или ущербу.

Для осуществления монтажа необходимы следующие инструменты:

Крестообразная отвертка, портативная либо электрическая дрель, набор 

гаечных ключей, сверло 4 мм и инструмент для поиска направляющих 

(в случае установки на стены сухой кладки), победитовое сверло 8 мм 

(в случае установки на бетонные стены или стены каменной кладки).

Примечание. Крепежные детали, входящие в комплект поставки, не предназначе�

ны для стен со стальным каркасом и стен из шлакоблоков. Для получения подробной 

информации по креплению на различных материалах проконсультируйтесь со спе�

циалистом по установке.



РУС

12

Поставляемые детали

(A) Настенная панель (x1)            (B) Крепежная пластина (x2)      (C) Поперечная рейка (x2)

 (D) Пластмассовая (E) Пластмассовая (F) Кабель�канал 1 (x1)   (G) Кабель�канал 2 (x2)

 крышка (x1) заглушка (x4)

(H) Винт M4x12 (x4)        (I) Винт M5x12 (x4)             (J) Винт M6x12 (x4)           (K) Винт M8x16 (x4)

 (L) Стопорная (M) Стопорная (N) Стопорная (O) Стопорная

 шайба M4 (x4) шайба M5 (x4) шайба M6 (x4) шайба M8 (x4) 

 (P) Шайба  (Q) Шайба  (R) Дюбель для   (S) Шуруп  

 M4/M5 (x4) M6/M8 (x8) бетона/кирпича (x4) M6x70 (x4)

 (T) Шестигранный ключ (x1)                 (U) Пузырьковый уровень (x1)



РУС

13

Установка крепежных пластин на дисплей

Прежде всего определите подходящий диаметр винта (H, I, J, K) для Вашего 

дисплея. Определив нужный диаметр, обратите Ваше внимание на рисунок 

снизу. Используйте винт вместе с подходящими по размеру стопорными 

шайбами (L, M, N, O) и обычными шайбами (P, Q).  Пожалуйста, убедитесь, 

что крепежные пластины (B) выровнены и параллельны друг другу.

ШАГ 1

B

H

P
L

B

J

Q
N

B

I

P
M

K

Q
O

B

Для винта M4 

Для винта M5

Для винта M6

Для винта M8

Рисунок 1



ENGРУС

14

ШАГ 2

C

B

E

Рисунок 2

Рисунок 3

Рисунок 4

Установка поперечных реек на крепежные пластины

а) Вставьте поперечные рейки (C) в крепежные пластины (B), как показано 

ниже.

б) Чтобы зафиксировать поперечные рейки (C), закрепите их с помощью 

четырех винтов, как изображено ниже.

в) Вставьте пластмассовые заглушки (E) в каждый конец поперечных реек 

(C).



ENGРУС

15

ШАГ 3A

ШАГ 3Б

Настенный монтаж (бетон/кирпич)
Поместите настенную панель (A) на выбранное Вами место и выровняйте ее с 
помощью пузырькового уровня (U), идущего в комплекте. Удерживая панель 
(A), отметьте точками четыре места для крепления кронштейна на стену. 
Отложите настенную часть кронштейна в сторону и убедитесь, что метки 
выровнены. Используя победитовое сверло 8 мм, просверлите четыре отвер�
стия. Вставьте в каждое отверстие дюбель для бетонной/кирпичной стены (R) 
так, чтобы он не выступал на поверхности стены. Если бетонная/кирпичная 
стена покрыта слоем штукатурки или гипсокартона, дюбеля должны прохо�
дить  насквозь через облицовку, чтобы в конечном счете сравняться с поверх�
ностью бетонной/кирпичной стены. Поместите настенную панель (A) обратно 
на стену и закрепите ее с помощью шурупов M6x70 (S) и шайб M6/M8 (Q), как 
изображено на рисунке 5.

Настенный монтаж (гипсокартон/дерево)
Используйте высококачественный инструмент для поиска направляющей в 
том месте, где Вы впоследствии хотели бы расположить кронштейн. 
Рекомендуется проверить расположение направляющей, используя шило или 
тонкий гвоздь. Поместите настенную панель (A) на выбранное Вами место и 
выровняйте ее с помощью пузырькового уровня (U), идущего в комплекте. 
Удерживая панель (A), отметьте точками четыре места для крепления крон�
штейна на стену. Убедитесь, что метки выровнены. Отложите настенную часть 
кронштейна в сторону и просверлите отверстия, используя сверло 4 мм. 
Поместите настенную панель (A) обратно на стену и закрепите ее с помощью 
шурупов M6x70 (S) и шайб M6/M8 (Q).

A

S Q
R

Рисунок 5

A

S Q
Рисунок 6



16

Рисунок 8

Рисунок 7 Рисунок 9

A

D

Рисунок 10

Установка телевизора на настенную панель
а) Отвинтите нижнюю гайку, как показано на рис. 7.

б) Установите телевизор на настенную панель таким образом, чтобы верх�

няя гайка попала в специальный разъем, расположенный вверху настен�

ной панели, как изображено на рис. 8.

в) Выровняйте телевизор. Затем завинтите нижнюю гайку, чтобы зафикси�

ровать крепление (рис. 9).

Установка пластмассовой крышки

РУС

ШАГ 4

ШАГ 5



РУС

17

Установка кабель�канала

Регулировка угла наклона телевизора

Защелкните, чтобы зафиксировать телевизор в плоском положении.

ШАГ 6

ШАГ 7

Рисунок 11

G F

Рисунок 12



18

Эксплуатация и регулировка

Произвести регулировку поворота и наклона достаточно просто. Для этого 

возьмитесь за боковые панели Вашего дисплея и переместите его в удоб�

ное для Вас положение. 

Периодически очищайте кронштейн сухой тканью. Регулярно проверяйте 

все винты и другие части кронштейна, чтобы убедиться в отсутствии сла�

бых или расшатанных соединений, которые могут возникнуть со временем. 

Затяните по мере необходимости.

РУС



ГАРАНТИЯ

На основании этой потребительской гарантии производитель 

гарантирует отсутствие в изделии дефектов производственного 

характера сроком на три года, начиная со дня продажи. Если в 

течение этого гарантийного срока в изделии обнаружатся де фекты 

в материалах, Wader бесплатно заменит не исправное изделие на 

приведенных ниже условиях.

Гарантийные условия

1. При претензиях по гарантии изделие следует вернуть в тор�

гующую организацию. Расходы на транспортировку производятся 

за счет владельца.

2. Настоящая гарантия действительна только при предъявлении с 

дефектным изделием товарного чека, подтверждающего факт 

продажи.

3. Гарантия не действует:

 если изделие использовалось или устанавливалось с от ступ �

лениями от инструкции по установке и эксплуатации;

 если в ремонте или модификации изделия участвовали 

фирмы, не имеющие соответствующей авторизации произ во�

дителя;

 если повреждение возникло вследствие чрезвычайных 

об сто я тельств, как то: пожар, наводнение, удар молнии, дефор�

ми рующая чистка, чрезмерно высокие температуры, раст во�

ри тели, кислоты;

 если изделие было утеряно, повреждено в результате не бреж�

ного отношения и различных аварий.

Компания Wader и ее уполномоченные представители не несут 

никакой материальной ответственности за ущерб, при чиненный 

вследствие использования изделия ненадлежащим образом и не 

по назначению.

Срок эксплуатации изделия не менее 10 лет.

РУС



ENG



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


